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Internal quality inspection report
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xi 1%)

sample name Model

PEFR Protective Face Mask B= KN95

Inspector Batch/Lot No.

[Fie 7 EEE 200428

Packing 20 / box Sample Quantity :

BE (2pcs*10bags) HalE 4

Test Location Guangzhou Test Date

HS I) Ji2 HR 05.05.2020

Standard Test Item Filtration efficiency

FRE GB2626-2006 MRE JONES

result

Sample No. Sample quantity

HES Mask HH SREE

hy
Eo1HE. J

Test Items 20

p=] NX R40)

flow

HE 84.9L / Min

Differential pressure

EE 100.5Pa

0.3um i efficiency 97.4388%

0.5um FE efficiency 98.3089%%

1.0um 0% efficiency 99.7138%

2.5um FE efficiency 100.0000%

5.0um FE efficiency 100.0000%

T0um FOE efficiency 100.0000%

Sample 2 ffa2
Test Items

bil] DEHS

flow

RE 84.9L / Min

Differential pressure

ES 97.0Pa

0.3um ZR efficiency 97.9942%

0.5um WEE efficiency 08.5883%

1.0um SZ efficiency 99.7998%

2.5um WZ efficiency 100.0000%

5.0um RE efficiency 100.0000%

10um FE efficiency 100.0000%

951908



951908

Sample 3 BE3
Test Items

:

IE 2 pews

flow EF

RE . 85.3L/ Min _

Differential pressure
- ]

EE 122.5.Pa

0.3um WE efficiency 08.8680% :

0.5um RE efficiency 99.2969%

1.0um
:

SE efficiency 99.9710%

2.5um 3K efficiency 100.0000%

5.0um 13efficiency 100.0000%

10um 3% efficiency 100.0000%

Sample 4Fad
Test Items

IE DEHS

flow

ih} 84.9L / Min

Differential pressure

[E£ 110.0Pa

0.3um TEE efficiency 98.4860%

0.5um EE efficiency 98.9673%

7.0um BOR efficiency 99.8174%

2.5um ROE
elfici

100.0000%

5.0um n 100.0000%

10um
2

100.0000%

Sample map H&E


